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D ate： JU L .25,2016

Chung Tai Sing Chemical Industry Co., Ltd.

105,N iu Pu Sou th R oad,H sinchu ,T aiw an

The following merchandise was submitted and identified by the applicant as:
Produ ct D escription: PU FF D IN O B L A C K IN G SPR AY
Style/Item N o.: B L S4A
M anu factu rer/V endor: C hu ngT aiSingC hem icalIndu s try C o., L td.
C ou ntry ofOrigin: T aiw an
L ot N o: 20160705-3104

We have tested the submitted sample(s) as requested and the following results were obtained:

T es t Requ es ted: Salt Spray T es t (Refer to A ST M B 117:2016)

T es t M ethod:

1.U seem ery paperofN o.320to ru btes t specim en for10tim es.

2.C lean thespecim en s u rfaceby detergent andw ater,and then u sethe“PU FF D IN O B L A C K IN G

SPR AY”to spray on thespecim en s u rfacedis tribu ted.

3.Placed thetes t specim en in thetes tingm achineand set thecondition as below , then takeit ou t and

exam ine.

N ote:T hetes t condition ofsalt spray tes t

1.Salt solu tion concentration：5% 2.pH v alu e：6.5-7.2

3.A ir s u pply：betw een 10and25 psi 4.H u m idity：95%~98%

5.T em peratu rein salt s pray cham ber：35℃ 6.T im e：72 hou rs

7.T es tingm achine：YISA N G /ST -B S-S /E C 10092914

T es t Res u lt: ---Seethefollow ingsheet(s)---

D ateofReceipt: Ju l.13,2016

T es tingPeriod: Ju l.18,2016~ Ju l.25,2016

Signed for and on behalf of
SGS Taiwan Ltd.

Brian Huang
Team Leader
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Scaleanddescription ofru s t grades (A ST M D 610-08)ru s t grades description

10L E SS T H A N OR E Q U A L T O0.01PE R C E N T

9G R E AT E R T H A N 0.01PE R C E N T A N D U P T O0.03PE R C E N T

8G R E AT E R T H A N 0.03PE R C E N T A N D U P T O0.1PE R C E N T

7G R E AT E R T H A N 0.1PE R C E N T A N D U P T O0.3PE R C E N T

6 G R E AT E R T H A N 0.3PE R C E N T A N D U P T O1.0PE R C E N T

5 G R E AT E R T H A N 1.0PE R C E N T A N D U P T O3.0PE R C E N T

4G R E AT E R T H A N 3.0PE R C E N T A N D U P T O10.0PE R C E N T

3G R E AT E R T H A N 10.0PE R C E N T A N D U P T O16.0PE R C E N T

2 G R E AT E R T H A N 16.0PE R C E N T A N D U P T O33.0PE R C E N T

1G R E AT E R T H A N 33.0PE R C E N T A N D U P T O 50.0PE R C E N T

0G R E AT E R T H A N 50PE R C E N T

Test Result:

SAMPLE
TEST

MATERIAL
TIME OBSERVATION GRADE

PU FF D IN O
B L A C K IN G SPR AY

#1 72 hou rs
G R E AT E R T H A N 0.03PE R C E N T A N D U P T O 0.1

PE R C E N T
8

#2 72 hou rs
G R E AT E R T H A N 0.03PE R C E N T A N D U P T O 0.1

PE R C E N T
8

N OT E:T es t specim en w as prov idedby applicant.
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